Simplicily
- Z ~

e
= -

b WA
Thet?

~

Mfrs. No.568-3210 MANUAL LIFT S
Mfrs. No.569-3210 POWER LIFT |

r = N

LANDLORD

RIDING TRACTORS

. 12345678910

SIMPLICITY MANUFACTURING COMPANY, INC.



WARRANTY

The company warrants Simplicity Products tobe free from defects in material and workmanship except
the company makes no warranty express or implied with respect to tires, engines and engine accesso-
ries which generally are warranted by their respective manufacturers. Any part covered by this war-
ranty which is proven defective within one year, under normal use, from date of purchase, will be
replaced free of charge, f.o.b. Port Washington, Wisconsin, provided such part is returned to factory
transportation charges prepaid -and is found to be defective upon examination at the factory. The
company is not obligated under this warranty to bear cost of labor or delivery charges in replacement
of defective parts. This warranty does not apply to any Simplicity Products altered outside of Sim-
plicity’s factory. Such replacement of defective parts shall be the exclusive remedy and in no event
shall Simplicity be liable for consequential damages. EXCEPT AS SPECIFICALLY PROVIDED HERE-

IN, THERE ARE NO WARRANTIES WHICH EXTENDBEYONDTHE DESCRIPTION ON ANY SIMPLICITY
PRODUCT i - :

Should warranty service be necessary, the infonhation below should be bresented to the author-
ized SIMPLICITY Dealer. .

Customer’s Name

Address

Mfg. No. Serial No.

‘Date -Purchased.:

. Purchased From

Address

Engine Model No. Serial No. ' Type No.

To obtain replacement parts from dealer, advise quantity, part number and description.

e VA 4
FOR YOUR SAFETY

. ALWAYS-'STOP "ENGINE BEFORE
_LEAVING MACHINE -

2. ALWAYS: STOP . ENGJN,E BEFORE ’

SEEE SERVICING 'OR ADJUSTING
: " . "MACHINE:.OR "EQUIPMENT
’ 3. ALWAYS KEEP HANDS, FEET
AND CLOTHING AWAY FROM
POWER-DRIVEN PARTS
- - A L O




PACKING

- This tractor is delivered complete in one car-
ton. The carton contalns

1 - Tractor Assembly

1 - Hood Assembly

1 - Steering Wheel (secured to side of tractor)
1 - Hardware Pack

Should any shortages of the above items oc-
cur, advise by stating packers number listed on
green packing slip, serial number of tractor, part
number and description of items missing,

ASSEMBLY

REAR LIFT GROUP

The Rear Lift Group is to be installed in the

following manner:

1. Remove 3 hex capscrews from left side of
- tractor as shown in Figure 1.

2. Swing hitch member outward and install
lift assembly as shown. Return hitch member to
original position and replace hex capscrews. See
Figure 2.

3. Insert right end of lift assembly into hole
in right hitch member and position lift assembly so
that collar is flush against right hitch member. Po-
sition collar on left side of lift assembly so itis flush
against left hitch member. Tighten socket head set-
screw with Allen wrench. See Figure 3.

4. Connect lift assembly to rear lift group.
Secure with cotter pm See Figure 3.

5. Adjust rear lift rod so that there‘ is éleaif-
ance between the gear case and the lift assembly

when the lift lever is in the forward, latched posi- -

tion. Also adjust rod so that the lift assembly will
‘strike the gear case before the lift lever strikes the
“air cleaner on engme when lift lever overtravels for-
ward. '

"BATTERY

~ Remove battery from tractor. Service as stat-
ed in the battery instructions. Replace and secure
battery in tractor.

STEERING WHEEL

Remove steering wheel from side of tractor.
Assemble steering wheel on the steering shaft using
the woodruff key and setscrew which is provided in
the hardware pack. Assemble steering cap over hub
of steering wheel.

HCOD

Remove the hood assembly from its container.

- Mount hood on the tractor using the (4) thumb

screws provided in the hardware pack.

HEX, CAPSCREW-’
l
,»
N (
TN

“K

ATTACH PTO
HANDLE HERE

' REAR LIFT GROUP

Figure 2




COTTER PIN

//\I N N \
YA RY
® \eY

i s COLLAR
. AN
/ \3—, .\\
ATTACH PTO )
HANDLE HERE N \
0) SETSCREW
RIS

The transmission has a capacity of 1-1/2 qt:
of SAE 90 oil and is filled at the factory. It will not
normally require replenishment, but occasionally
check drain plug for tightness and axle tube oil seals
for leakage. Maintain oil level at lower edge of fill-
er plug hole. Remove vent plug from top of trans-
mission and allow oil to settle to normal level be-
fore checking. See Figure 7.

Figure 3
ENGINE LUBRICATION

Service air cleaner and crankcase as recom-
mended in Engine Service Manual. Be sure air clean-
er is maintained in clean condition. Never use oil in
crankcase for more than 25 hours of operation. See
Figure 11. CLEAN AIR AND CLEAN ENGINE
OIL WILL GIVE LONG TROUBLE FREE OPER-
ATION. DIRT WILL RUIN YOUR ENGINE IN A
SHORT TIME. A funnel and extension are included
with the tractor for use in changing oil.

The bevel gear housing has a capacity of one
pint of SAE 90 oil and is filled at the factory. It
will not normally require replenishment, but occa-
sionally check drain plug for tightness and oil seals
for leakage. Keep oil up to lever of filler plug. See
Figure 8.

TRACTOR LUBRICATION

The tractor has a total of 3 grease fittings
which require lubrication with general purpose au-
tomotive grease. Use a standard grease gun for the
following fittings:-

(2) Front Spindles - Figure 4
(1) Rear Axle Tube - Figure 7

Before lubﬁcaﬁng, wipe each grease fitting
with a rag to prevent grit and dirt from being car-
ried into bearings with new grease. :

GREASE FITTING

Bearings are factory greased. At least yearly,
clean and repack with bearing grease,

Figure 5




FILLER PLUG

Figure 7

STARTING ENGINE

1. Place gear shift lever in neutral position.
See Figure 9. (Be sure tractor is on level ground

and will not roll away in neutral. Apply parking
brake).

2. Pull choke knob out. See Figures 9 & 10.

3. Set throttle lever in mid position and turn
ignition key clockwise to start engine and release.
See Figure 9. As engine warms up, push choke
knob in. Pull throttle knob out to desired posi-
tion and turn to lock.

TO STOP ENGINE

With clutch disengaged, place gear shift in any

. gear and turn ignition key counterclockwise to ver-
_ tical (Off) position. Engage clutch to hold tractor .
... in parked position and’ remove ignition key for. |

B “safckéepi‘ng.‘ Apply parkin‘g' bl‘aké; e

Figure 8

: STEERING WHEEL

THROTTLE KNOB

CHOKE ()
KNOB '

AMMETER -

~ IGNITION LOCK

SHIFT LEVER




BRACKET

BRACKET

CLUTCH & BRAKE PEDAL

FILLER PLUG

OIL. DRAIN

Figure 11

OPERATION OF TRACTOR

... -To place gear shift in desired gear range, de-
press the combination brake and clutch pedal lo-
cated on right hand side of tractor. See Figure 11.
When pedal is depressed, move shift lever to de-
sired position (See Figure 9) and gradually release
pedal until clutch is engaged. ‘When shifting from
one range to another, pause briefly in neutral be-
fore completing shift. Set throttle lever to obtain
desired speed. See Figure 9.

PARKING BRAKE

To operate the parking brake, hold the brake
pedal depressed and slide the parking brake lever
all the way to the rear of its slot and turn the lever
in a clockwise direction until it is tight. Refer to
Figure 12.

To release the parking brake, turn the parking

brake lever in a counterclockwise direction until the
brake pedal is released. '

CLUTCH ADJUSTMENT

Position the locknuts to leave a space of about

11/16” between them and the end of the rod guide.

LOCK NUTS

A-l-—-— 11/16"
.

DRIVE BELT

e

IDLER PULLEY

Figure 12

Figure 13



BRAKE BAND

<

CAUTION
DO NOT APPLY MORE THAN 30 FT. LBS,
TO THE ADJUSTING CAPSCREWS!

Figure 14
BRAKE ADJUSTMENT

Pull the brake band up by hand so that it is
tight around the brake drum. Adjust the nut to give
1 clearance of about 11/16” between the brake
band and nut. Then check to see that the idler pull-
ey releases the belt properly before the brake is ap-
plied. If the brake does not hold properly when the
pedal is pushed all the way forward, reduce slightly
the spacing between the nut and the brake band.
Now recheck the clutch rod adjustment for proper
idler release. Refer to Figure 14.

Figure 15

DIFFERENTIAL

The tractor is equipped with a controlled trac-
tion differential. Tightening the hex head capscrews
in the right hand wheel hub (See Figure 15), pro-
vides pressure against a nylon plug and sleeve around
the tractor axle and prevents excessive wheel slip-
page when the tractor is being used under abnormal
conditions. The adjusting capscrews are set at the
factory to a torque of 25 ft. lbs. As the nylon sets
itself through use, it may be necessary to readjust
the capscrews a few times to maintain 25 ft. lbs. of
torque (25 lbs. weight on wrench 1 ft. long).

POWER TAKE-OFF

LUBRICATION

The power take-off is lubricated by means of
one grease fitting located on the bottom front of
the drive bracket assembly. Occasionally apply
grease by means of a standard grease gun loaded
with automotive type grease. Be sure to wipe dirt

" and grit from grease fitting before applying grease

gun, Lubricate all pivot points and idler pulley
bearings with SAE 20 oil every few hours of opera-
tion.

OPERATION

Operation of the power take-off is controlled
by movement of the clutch lever assembly. See Fig-
ure 16. When the clutch lever is in the forward
raised position, the clutch rod releases the tension
holding the idler pulley against the drive belt and
power will not be transmitted to the driven pulley
of the power take-off assembly. When the clutch
lever is in the back, depressed position, the clutch
rod applies tension to the idler pulley and as the id-
ler pulley takes up the slack in the drive belt, power
is transmitted from the drive pulley on bevel gear
box shaft to the driven pulley of the power take-
off. Figure 16 shows clutch lever in drive position.




A

QUADRANT %

\¥

v S/
/ 4 “RELEASE” POSITION

LIFT LEVER -~

PIVOT BAR ASSEMBLY'

Figure 16
ADJUSTMENT

At points “A” and “B” of Figure 16, check
tightness of hex nut to be sure that clutch lever
assembly and clutch rod are free to pivot without
binding,

Place clutch lever in “Drive” position and ob-
serve clearance between collar “C” (Figure 16) and
end of bracket. When implement is attached to
tractor, this clearance should normally be approxi-
mately 3/4”, At this setting the idler pulley should
be snugly against the drive belt. If additional ten-
sion is required, release clutch lever and loosen set-
screw on collar and slide collar farther back on
clutch rod. Retighten setscrew in collar and put
clutch lever in “Drive” position. Recheck clear-
ance. The tension of the idler pulley against the
drive belt must be sufficient to operate whichever
tractor attachment is being used. Any additional
tension is unnecessary and will only cause prema-
ture failure of belts and idler pulley bearings.

TIRES

The tires of the tractor are inflated with air
pressure in excess of the normal amount for ship-
ment. For comfort of operation, release some of
the pressure until a pressure of 10 to 12 Ibs. per sq.
in. for both front and rear tires. Maintain tires at
this pressure.

OPERATION — POWER LIFT KIT

The PowerLift - Kit which is an optional
feature on the Landlord & Sovereign Tractors is
used to raise and lower various attachments with
finger-tip pressure applied to the control lever.

To raise a front mounted attachment, pull the
power lift. lever backward. When the desired height
is reached, release the lever and it will return to the
“hold” position. To lower a front mounted attach-
ment, push the lever to the front, then release when
desired depth is reached.

A rear mounted attachment is raised by push-
ing forward on the lever and is lowered by pulling
the lever backward.

The index tabs at each end of the quadrant
serve as lock points for the “float” position which
allows an attachment such as a dozer blade, grader
blade or snow thrower to follow ground contours
freely.

NOTE

The Rear Mounted Tiller Attachment
should be operated only in the rear
“ float ""position. Do not operate the till-
er in the “hold " position, as difficulty
will result if an obstacle is encountered.
This would raise the rear wheels off the
ground and propel the tractor forward at
a dangerous rate, To get in or out of
either “float " position, squeeze the re-
lease bar handle upward to clear the in-
dex tab.

Front mounted attachments such as the snow
thrower and dozer blade may be operated with the
power lift lever in the “hold” position. However,
downward pressure will be exerted on the attach-
ment thus preventing the snow thrower or blade
from following the contour of the ground.



DECALS

157666 - SIMPLICITY - 3210 FILM R.H.
© 157667 - SIMPLICITY - 3210 FILM L.H.

157663.- FILM, SEAT DECK — REAR 122199 - FILM SIMPLICITY (BATTERY)

+ 164137 - EMBLEM “S"”

122195 - PLATE, PATENT NO, / 157561 - FILM LANDLORD
164253 - PLATE, SERIAL NO. :

5 ~— 154380 - FUNNEL

—154381-OIL FILLER TUBE
157096 - CAUTION DECAL (FUEL TANK)

157533 - EMBLEM

oe—x

(ﬁf

LR

164129 - HOOD STRIP
LA ;
\ . 157659 - IGNITION

. =X -
el . ':A
157131 - FILM (AIR CLEANER)
L)
»

‘\
k- . 157658 - SHIFT PATTERN & SAFETY
N\ 2

N




ENGINE AND DRIVE SHAFT

FOR MODEL 3210

38

'§97 "1d 02
Ol N3.LHOIL !

'$97 "L 02
0l N3LHOIL

~ oTTh
L
=~ <

£ty T3AOW NO (LIN OJQAH/M AIHSININA) &mmzbz,.,m\mqi A8 43040
[€2£51 "ON AZTINd HLIM AY OML 3SN
7180 "ON HLIM Q3sN j¥

"IN0YOL 'S§7-'L4 00 0L SLAN
ONY $.L77089 9NITdNOD ANV LAVHS JAIdA TTV NILHIIL

‘NI LHOIL
ANV LJdVHS JAINA OL QUVMIOL ATTawassy
ONITdNOD ® AINVId JAOW LX3IN - "IONVIA
\ H Ol ONITdNOD dVIY NILHOIL N3IHL ‘LS¥id
@\ ANIONT SQUAVMOL SLT09 9NINHNOD NILHOIL

'Sg7 "Ld 0¢
0. N3LHIIL

"LHIIL 3¥V 51708 INI'1dN0J
TV TILNN N3LHIIL LON 0Q




18seH ¢8990 od abue|4 1jeys anlIg 861151 3v
{1oued| MY) Wi LELLSL rd Aoy LevLSl av
13sen 285901 Ha 18/€ "Iaysep oo 2000¢L v
{AluQ aymueg 104) dwe)) asoH CLEVSL D8 LY/l L X 91-,,8/€ ‘maidg de) xaH 91080, av
NN 8/LEVGL 44 91-,.8/€ 1NN "XaH {|n4 €00L1L vv
qnH 8alQ L0ELS] 34 8/€ "18Usep 5007 ¢000c¢L Z
J1a0edg [9aymA|- GGEL61 as Jaysep |e1sadg verLSL A
JY/1 “Jeusep) 3007 €000cL od #~P/L L X91-,,8/g ‘Maiag de) "xa 91080L X
. W/ "4aysepy uie|d 90061 L a4 Alquassy Heys aalQg 910461 M
+8/G X 0Z-..%/1 ‘Ma1dg de) "pi "xaH 8106LL vd .8/ ‘Jaysepp uteld L0061 L A
Jaoedg saues|) a1y S TA VAT zv 8/€ "1ausepy 3007 €000¢L n
4aoedg 180481 AV +CX 91-,,8/€ ‘Mmaudg de) "pH ‘xoH 900S0L 1
»C X 91-,8/€ ‘Ma10g de) "pH "xoH 90050, XV . S¥/L L X 91-,,8/€ ‘Malog de) xaH 91080, S
deng juey 090291 My 91-,,8/€ ‘INN "XaH |Ind €00L1LL H
02-..b/1 "IN "xaH |Ind S00LLL AY .,8/€ "4aysep) 5007 €000zL 0
W#P/€ L X 0Z-.,1/1 ‘Meidg ded "pH "XsH £8050L nvy Jaysepn |etoads ZAZA ]} d
de) duey [pn4 G/1961 1V buyidnog [AA7A]} N
jue] [pn4y 900.6G1L Sv »C X 81-,,91/G ‘Mai0g de) "xaH 890617L W
ABA HOINYS 941961 qv +9L/S "Jaysepq 3207 L000ZL 1
/L “18Ysep 300 €000cL oV . Asjing auibu3 G0€.LG1 A
#Cf1 X 0Z-.p/1 'Ma1dg deg “xaH 20080L dv pienc) uolsaaix3y yeysjyuel) LCEVSL r
pnoiyg 90€/61 NV {alqixa| ) asoH jon4 91€/SG1 H
uaalog aulbug 80€./S1L WY 91-..8/€ "INN "XaH fInd €00LLL 9}
pnouyg jaaymAj4 660.GL v .8/€ "18usepp 3007 2000zL E |
19134nN Isneyxzy ¥€9.G1 A M3JIG “PH 108y L120LL 3
.8/€ 'deg adid 1099¢CL ry #P/€ 1 X 91-,,8/€ ‘Ma10g de) "XaH 0L0s0L a
»l X ,,8/€ ‘9|ddIN adig L6V LS Hv ~91/G “Joysep uteld 2o061LL 2
{NOILNWVD) 1edsQ 960451 ov a)xy doig 127474 g
. €Z109dAL ‘LeveEre
'M3J0g 195 "PH 19)908 ‘14 dn) 61051 L 4v [9pON uoneng g sBblig ‘auibuly v
187 191
uondisosag ‘ON }ed ‘joy uonduosaq ‘ON Med FE]

14dVHS FAIRNA ANV INION3




PANEL

GRILL, & INST

HOOD

FRAME,




FRAME, HOOD, GRILL, & INST. PANEL

/211

Ref. Part No. Description Ref. Part No. Description
Let. Let.
A 164003 Support Assembly, Fuel Tank & AX 122195 Clamp
Battery AY 714003 Self Tapping Screw, 10 x 1/2"
B 157077 Steering Bushing AZ 164028 R.H. Side Piate
Cc 705019 Hex. Cap Screw, 5/16"-18 x 1 1/4" BA 164027 L.H. Side Plate
D 717511 Full Lock Hex. Nut, 5/16"-18 BB 714005 Self Tapping Screw, 10-24 x 1/2"
E 717001 Full Hex. Nut, 5/16”"-18 BC 714003 Self-Tapping Screw, 10 x 1/2"
F 720001 Lock Washer, 5/16" BD 164011 Hood
G 705012 Hex. Cap Screw, 5/16"-18 x 5/8" BE 718041 Nut Retainer (Rear)
H 164014 R.H. Side Panel BF 718024 Nut Retainer {Front)
J 164013 L.H. Side Panel BG 715037 Thuimb Screw
K 718032 Nut Retainer BH 164120 Felt Pad
L 718043 Nut Retainer BJ 164121 Felt Pad
M 715018 Hex. Cap Screw, 1/4"-20 x 5/8" BK 164118 Shifter Rod Assembly
N 164259~ | Inst. Panel Assemiby /{ 723 % BL 164180 Ball
P 718032 Nut Retainer (Frame Cover) BM 705018 Hex. Cap Screw, 5/16"-18 x 1 1/2"
Q 715018 Hex. Cap Screw, 1/4'-20 x 5/8"" BN 720001 Lock Washer, 5/16"
R 720003 Lock Washer, 1/4" BP 717001 Full Hex. Nut, 5/16"-18
S 717005 Full Hex. Nut, 1/4"-20 BQ 157020 Shift Rod Guide Assembly
T 164010 Frame Assembly BR 718032 " Retainer Nut
U 720006 Lock Washer, 7/16" BS 720003 Lock Washer, 1/4"
Vv 705039 Hex. Cap Screw, 7/16”-14x 1 1/2" BT 164129 Hood Strip
W 157057 Base Weight BU 715018 Hex. Cap Screw, 1/4''-20 x 5/8"
PX 157060 Front Support, 1 3/4"” x 2 1/2"" x BV 164042 Throttle Control
8 5/8” ‘BW 164019 Choke Control
Y 167482 Angle Assembly (Frame Rear) BX 158475 Bowden Wire Clip
Z 715080 Hex. Cap Screw, 7/16”-14 x 1 1/2" BY 157316 Throttle Cable Bracket
AA 720006 Lock Washer, 7/16" BZ 714021 . Self Tapping Screw, 1/4"-20 x 5/8""
AB 717022 Full Hex. Nut, 7/16"'-14 CA 122186 Clamp
AC 706003 Hex. Cap Screw, 7/16"-20 x 1 1/2" CB 705015 Hex. Cap Screw, 1/4"'-20 x 5/8"
AD 157065 Foot Rest cc 720003 Lock Washer, 1/4”
AE 157090 L.H. Foot Rest Pad CcD 719006 Plain Washer, 1/4"
AF 157089 R.H. Foot Rest Pad CE 717005 Full Hex. Nut, 1/4'"-20
AG 705004 Hex. Cap Screw, 3/8"'—16 x 3/4" CF 717007 Full Hex. Nut, 10-32
AH 720002 Lock Washer, 3/8" CG 710004 Mach. Rd. Hd. Screw, 10-32 x 3/8”
Al 717003 Full Hex. Nut, 3/8"-16 ‘CH 714005 Self Tapping Rd. Hd. Screw, 10-24x 1
AK 164008 Cover & Tube Assembly CcJ 720003 Lock Washer
AL 718022 Retainer Nut (Front) CK 157666 Simplicity & No. 3210 Film R.H.
AM 718030 Retainer Nut (Rear) CL 164135 Plate, Assembly
AP 715082 Nut-Hex., Whiz-Lock Flange, 5/16""- CcM 164137 Emblem "’S”’
18 x 3/4" CN 720007 Washer Lock
AQ 157488 Bracket Assembly cp 717023 Hex. Nut, 10-24
AR 719002 Plain Wather, 5/16” CcQ 164191 Plug Button
AS 720001 Lock Washer, 5/16" CR 156279 Plug Button
AT 705019 Hex. Cap Screw, 5/16-18 x 1 1/4"" CsS 157667 Simplicity & No. 3210 Film L.H.
AU 720001 Lock Washer, 5/16"
AV 705018 Hex. Cap Screw, 5/16"-18 x 1 1/2”
AW 164009 Grille
DECALS
157658 Film, Shift Pattern 165096 Film, P.T.O.
157659 Film, Ignition 121195 Plate, Patent No.
157660 Film, Instrument Panel 164253 Plate, Serial No.
157662 Film, Embiem, Landlord




14

BEVEL GEAR HOUSING

Ref. Part Ref. Part
Let. No. Description No. No. Description
A 154062 Bevel Gear Housing, W/Bearings w 705012 Hex Capscrew, 5/16"-18 x 5/8" lg.
B 154326 Pipe Plug X 154121 Bevel Driven Gear
C 164114 Drive Shaft Y 725003 Key .
zZ 154026 Washer
E 717517 Hex Jam Nut AA | 154281 Hex Capscrew, 5/16"-18 x 3/4" lg.
F 154137 Shim (As Required) AB | 154282 Gasket
G 154138 Shim AC | 164249 Housing Cover Assembly
H 157669 0il Seal AD } 726002 | Pipe Plug
J 118011 Ball Bearing AE } 728501 Street Elbow
K 154139 Bevel Driven Gear AT | 726003 Pipe Plug
L 725003 Key AG | 164177 R. H. Side Plate
M | 154279 Needle Bearing AH | 720006 Lock Washer, 7/16"
N 118117 0Oil Seal AJ | 705041 Hex Capscrew, 7/16"-14 x 1" lg.
P 157426 Driven Shaft AK | 707003 Hex Capscrew, 1/4'"-20 x 5/8" g,
Q 154263 0Oil Seal AL } 705042 Hex Capscrew, 7/16"-14 x 1-1/4" 1g,
R 154258 Needle Bearing AM } 164179 L. H. Side Plate
s 118134 Retaining Ring AN | 705064 Hex Capscrew, 7/16™-14 x 2" lg.
T 118011 Ball Bearing AP- | 157168 Spacer
U 154040 Bearing Clamp Plate AQ } 719003 Washer, 7/16”
v 720001 Lock Washer, 5/16" AR | 720006 Lock Washer, 7/16”




CLUTCH AND BRAKE GROUP

-

TIGHTEN TO 40 FT. LBS,

THIS GROUP OF PARTS
CONNECTED TO BRAKE
'SHAFT OF THE TRANS-

MISSION TIGHTEN TO 20 FT. LBS.
THIS PART CONNECTED
TO TRANSMISSION ORDER BY PART NUMBER

Ref. Part Ref. Part
Let, No. Description Let. No. Description

A 164089 Pivot Lever Assembly Z 158196 Special Washer

B 164094 Rod Guide Assembly AA | 719001 Washer, Plain, 3/8"

C 717511 Hex Lock Nut, 5/16"-18 AB | 722001 Cotter Pin, 3/32" x 3/4" 1g.

D 164096 Brake and Clutch Rod AC | 164189 Brake Rod

E 717001 Hex Nut, 5/16"-18 AD | 717003 Hex Nut, 3/8"-16

F 159106 Tension Spring AE | 717022 Hex Nut, 7/16"

G 157300 Foot Pedal Arm AF | 157282 Brake Drum

H 719001 Washer, Plain, 3/8" AG | 720006 Lock Washer, 7/16"

J 720002 Lock Washer, 3/8"" AH | 164111 Brake Band Assembly

K 717003 Hex Nut, 3/8"-16 AJ | 164112 Brake Band

L 720002 Lock Washer, 3/8" AK | 154133 Brake Lining

M 108419 Bushing AL | 724501 Rivet

N 705030 Hex Capscrew, 1/4"-20 x 3/4" lg. AM|] 164113 Brake Band Bracket

P 720003 Lock Washer, 1/4" AN | 705005 Hex Capscrew, 3/8"-16 x 1" 1g.
Q 717005 Hex Nut, 1/4"-20 AP | 717003 Hex Nut, 3/8"-16

R 170304 Foot Pedal Assembly : AQ | 164212 Spring Bracket

S 1 162098 Pedal Pad AR | 705017 Hex Capscrew, 5/16™-18 x 3/4” Ig.

T | 164210 Parking Brake Rod AS | 720001 Lock Washer, 5/16"

U | 722009 Cotter Pin, 1/8" x 3/4" 1g. AT | 717001 Hex Nut, 5/16™-18 -

\' 164143 Parking Brake Bracket Assy. AU | 719003 Plain Washer, 7/16”’

w 157287 Spacer 5

X | 164142 | Parking Brake Lock AV | 157127 | Spring

Y 164213 Tension Spring




REAR WHEELS AND AXLE

FOR MODEL 3210

ASSEMBLY #157471

164214 Wheel Hub & Gear w/ Bearings

NOT ILLUSTRATED: HUB CAP CHROME DELUXE 154505

ORDER TIRE & TUBE REPLACEMENTS FROM TIRE MANU-
FACTURER.

ORDER BY PART NUMBER

16



REAR WHEELS AND AXLE

Ref. Part No. Description

Let.

A 105050 Washer

B 713002 Set Screw, 5/16-18 x 3/8" Lg.
C 170278 Wheel Drive

D 8261100 Hub Bolt

E 154208 L.H. Wheel Hub

F 159129 Key

G 715022 Set Screw, 3/8”-16 x 1 1/2" Lg.
H 713004 Set Screw 3/8"-16 x 1’ Lg.

J 717021 Hex. Jam Nut, 3/8"-16

L 105058 Bearing

M 152041 Nylon Bearing

N 153068 Bearing

R 152042 Nylon Plug

S 713508 Control Traction Bolt, 7/16"-20 x 1/2" Lg.
T 164217 Differential Carrier

U 157120 Drive Key

v 154035 Axle Washer

w 164218 Differential Cover

X 164219 Differential Gear

Y 725501 Hi-Pro Key

Y4 154291 Retaining Ring

AA 157602 Tube (For Service Only)

AB 154277 Axle Washer

AC | 121311 Differential Pinion /5§75 74
AD 121083 Pinion Differential Spindle

AE 121084 Differential Spacer

AF 719002 Plain Washer

AG 164220" Differential Cover

AH 715043 Hex. Cap Screw, 3/8"-16 x 2 1/2"
Al 717510 Full Lock Hex. Nut, 3/8"-16
AK 705015 Hex. Cap Screw, 1/4'°-20 x 5/8"
AL 720003 Lock Washer, 1/4"

AM 717005 Full Hex. Nut, 1/4°'-20

AN 121190 Differential Cover Seal

AP 164221 Rear Axle

AQ 154065 Axte Collar

AR 154065 Axle Collar

AS 713002 Set Screw, 5/16"-18 x 3/8"

AT 157024 Tire

AU 157029 Valve Stem

AV 170279 Whee! & Tire Assy.

CAUTION

DO NOT EXCEED 25ft. POUNDS OF TORQUE ON PART NUMBER 713508,
REFERENCE LETTER (S}, CONTROL TRACTION BOLTS.

* Reference letters "W" and "AG" must be replaced in pairs.




ONI¥33LS ® G0Y 311 ‘ITINV ‘STITHM LNOHS

YIGWNN LYVd A8 ¥3ICH0

1129¢T AXN'1Ad JOUYHD dV) NH CAALVHLSH T LON

4437 LY AVA-V-1ND GNY
G39UVINI YINY SIHL

iV

*Alquassy way Juriaang
aaowaa pue (q) osaempriey Jumyoene
aasowaa (v) sBulaeay IIpIIN 9seadd of

- Alquias

-seal atojay (D) Y1l 4ean pue (g)
Buwysnyg (v) ‘sBulaeag a[paaN oseaan ‘Y
‘[sued apIS “H'Y

pue (1 *oN) smaaosde) ayy aoeyday o
(g "ON) mazog

19§ pue (g "ON) N ‘X3H Syl uandiL -4
+8urr991s Yum saajIaut it jeyy y3u o)
pPIysaw j0u ade SIBIN Y} 1By}l 3Ins ag
‘yse[yoBy wnwiuiw spiwxad jeyy uonis
-od e ul aae Jevan JulIIIG pue uolulg
Y} nun (§ *oN) uld SWIUIOXY wIng g
(g "ON) Maa0g 18§ Uaso0] *(

(Z *ON) N *X3H uasoo] ')

o - *ABM 9Y] JO N0 JAOW pue yeys Sul
_ -1991§ Wodj {1 *oN) maddsde) asowsy g

. [AUR] 9PIS “H'H dAO0WIY Y

INOHYOL J40
‘SHT “Ld §& AAIOKA LON Oq

ANIWLSNIavY 3DNVYEVYITI ¥V3IO ONIYIILS

@' dVvO ONIH33LS - L60S91
1vd3aa - 860891 ——O

18



Buiysng buiieslg 120LG1 Ad
Butieag apisinQ 98YvS5L 19
3ui Beuq 66v.G1L sg
Bury buiuielay 982.6G1 Hd
buiy deug y92vS1L 04
81-,,91/G "IN "XaH |In4 LLGLLL dd
Ma12g de) xaH 9CoS1LL Ng
vL1-.91/ %007 J81us) 09duD 6LSLLL wgd
ded gny 181151 14d
Jaysep) Joquy z8Lsot g
buliealg sean stord 4¢11 rg
Alquiassy w.y Buliaelg €929l He
1aysem 2101908 og
.8/G X 81-,,91/G ‘Ma1dg de) "xaH Z1080L 49
+9L/G "4aysepp 5007 100022 39
Burieag a)paan 8G¢vS1L ag
19y0e4g Bulisslg 20eL81 od
#P/€ X 02-,.1/1 "MaI05 195 "PH ‘bS ziloelL ag
91-,,8/€ "IN "X8H JInd4 £00LLL va
.8/ J8ysep oo co00zL Zv
bury sauteray 66€£8G1 AV
2L11UB9] uld £62/61 XV
buysng 8G6Z/Gl My
Alquassy Buiysng ¥SCLSL AV
uld Julof |esianiun £G1vG1 nvy
‘67 .,b/€ X 91-,,8/€ 'Ma1dg ded "xaH 0£0S1LL 1v
+8/€ "1BUSEM 00T 2000ZL Sv
8/€ “19ysep ule|d LO061LL HvY
Jaoedg L80EG1L ov
Alqwsssy 1yeyg Bulsasig 6GCLSG1 dv
57 ..p/1 X
81-,,91/G "M310S 13G pesH 193905 z0SeLL NV
‘67 .,,91/G x 81-.,.91/6
‘Ma12G 185 JUlod dnY pest 193008 €0SeLL WY
4o
uonduasag "ON led 'Joy

6 "ON A8} 3jnIpoo £00S2L v
198y Buisaalg c0LLSL AV
"4'N 0Z-..2/1 1N 910L1L rv
poy all LLey9l HV
utor |leg [AXA£°]} ov
/1 "48Ysepy X207 ¥0002. v
02+..Z/1 10N 007 "X8H |Ind4 82GL1LL v
- Aey LTyiSl av
‘67 ,,¢/1 X81-.,91/§
‘pea asenbg ‘1utod dno 188 ‘Mmalog 90081/ )72
"H' 1 ‘Buiiealg ‘Alquiassy wy €946l v
bulieag 68ctGL vv
91-,.8/€ INN "xaH {Ind €00LLL 2
.,8/€ '43Ysep %207 2000¢L A
4soedg LLLPS] X
.8/€ "18ysep ule|d L0061 . M
67 ..9/1 L X 91-,,8/€ ‘MaI0g de) "xaH 91050, A
€1-.,2/1 "INN "XoH 3207 ||In4 816L1L n
Bl ,p/L € X E€L-.2/L ‘Mg de) “xaH LEOSOL 1
.C/1 '18Usep uield y0061L S
120edg 819/61 Y
1uoi4 ‘Ajquiassy a|Xy 919761 (0]
buinl4 asealn Lo0LCL d
1e(]0D 185 oLolLzos N
'67.,,91/G X 81-,.91/5
"M3.13G 185 peaH 135208 1ulod dn) €06¢E1LL W
1e{jo) 18g 0L0L20o8 1
1aysepy 2101908 A
"H7 'Alquisssy a|puidg 119461 r
"H'd 'Alqwassy a|puidg vovLGL H
agnj 8€0€461 9
alg LEOESL 4
dny Buieag/m |2aym LevbSi E|
18ysepy 181801 a
dng buiieag £6Evsl 0
|eas/m auoy) bulieeg LBEYSL g
Ajquassy all | pue |88y S6EVSL v
197
uo11d119s3(] ‘Jay

"ON Hed

YNIY3ILS ® A0V 3JIL ‘IIXV ‘STIIHM LNOYUS

19



dNOYY NOISSINSNVYYL

0LZ€ 713Aa0W HO3

‘sa1e98 JO 9pIS poaTeAaq sojeoTpuUL
*ooeyIns

apISUI UM I USn[y 9ArYy sSurreaq Iayjo
1Te ‘@oejans 9pISUT WOJJ SOUBIBID ,,9T/T

“SqT 33 onbI0} *SqT *} GG 03 (V) USRSLL

‘porreIsur oav sMmaIas ded axojeq
(D) surd [9Mmop ISA0 PaIBaS 9] SN I940D)

‘988D JO
aptsur paemo} Surads ym sTess [1e [[eIsul

‘uoTjeITERISUT
a1030q sTeds [[e Jo sd1l Jo opIsul 95EBaID

(99) H3A0D
T 3svouvao
OL SIHOVLLY

AIGWNN LiVd Ag ¥3Q40

20 .



vzsxf

oV

‘Bulieag ajpasN 6GChSL HO 1a0edg Jeat) Ay ¥80tSL
Buiieag a|paapN LL2yst 3%} 1ean) assanay 180VSL - | dVv
furieag a|pasn LSZYSL 40 uoluld as4aAdY £801G1 NV
Burieag |jeg 202801 30 buiy Bututeray oChsi nY
uid |0y LESPSL an 1aoedg Z80vs1 v
sburieag/m 918|dwo) ‘49407 ase) Jesn 9zev9l 20 1829 || uaALQ 180¥G1L Y
190edg agn ] 3|xy 860v51 lo) 130edg Je3D) "SueI) Z101908 ry
_ 1o3seD) ase) tean 4 xA L)) v 111 ‘usalQ ‘uotuld 080vS1 HY
Lb/1 L x91-,.8/E ‘MaI0g de) "xay 91090, 78 “wiid| 1} ‘uotuid - 6L0PS1 ov
‘|eag 69ZYG1 A8 Aay| 629l 4v
jeag 692YS1 X4q Jeag) ‘| uaauQ 8/0vG1 v
.1 X 81-,,91/S 1og aberLue)d 010g0L ma 1eag {10 £9Z¥St av
Buyseag vzevol NS WY 15| “Yeys 062.S1 IV
Jaysep 3any 3|xy 0ELpSi ng 111 pue | Ajquiassy uoluig SL0vS1 av
JBYSEeM\ BgNn | 3|Xy Om:\m—. 19 11 ‘A8Y >.QEwmm< uoluld YA4017218 vv
buiy deug 89¢HG1 sg 81-,.91/G 'wer 1NN "xaH LLOLLL y4
Bury deug 89Sl 4d Bury Bululelay vEL8LL A
Jaysem L60¥S1L (0]} I Te) 619.6G1 X
Jaysepm 160vG1 dg Hoddng yo1ms (K+T4 4¢]) M
Aoy 960v51 N8 Buiy Butuieray ¥9CrSl A
Jean) anlQ G60PS1 nea 16Uy 4 \ 090¥91. n
Buni 4 asean z00L2! 14 Heys As|ind £62v91 1
buiysng/m aqn] 9|xy £22volL g jleg 207 11Ys z29zvsi S
$4NIpoO A 200szL re Buridg £CeYSt - H
"wiu| "pag ‘iesn 1S0v91L Ha 304 1IYS 690151 0

Wiy "pig ‘uotuig Z60v51 o4g LC/L X8L-.91/S
Bury Bututelay 99¢vS1 49 14 BUOD PH MO}JOH 'MalIdg 185 610GLL d
Jaysem 8E0VSL 39 Bury Buiulelay 8101908 N
13ysemm 8€0vS1 ad mo7 ‘ybiH Heys Ja1ys . 890V51 W
unuj "pag ‘yeys L60VSI 2d "Pay Aoy 1eyS Jaliug L9051 1
. Jaoedg 060vS1 ad "4'N ¥2-..8/€ ‘INN "X@H Ind oioLlLL )|
"Wl "pug ‘1esn 680v51 va wais YIys 192v61 r
N saysem FAs a7 S0 Aoy L92YS1 Y poy S 052191 H
81-,,91/G "IN wer xaH 110L1L 10) “wiu| “pug ‘uoiuld 290v91 “AVY Bulieag ajpasN 615/61 9
Wb/1 L X 81-,.91/G ‘Maidg de) “xoH 610502 02 Bury Buiuieray 992151 XY Bulieag a|paaN 6GCYS1 4
,.8/€ 'Bnid adid £0092L d0 Aay ySEVSL My Burieag ajpaaN 8G¢ZYSl E|
Alquiassy uld Jean) "AeYy ZSEYSL ND 1aysepm 8E0VS1 AV Buiieag ajpaaN LSZYS1E a
,,91/G "J8ysepp %907 L000ZL WD Jaysem 8E0PSGL nv uld 10y L00ECL o]
.1 X81-,,91/G ‘Maiog de) “xaH £00S0L 10 wiu| "pug ‘yeys 980V51 v uid f1o4 8£G¥S1 g
. ..8/€ 'Bnid adyg £0092L 3O Jaysep GZEYSL sv | (..D.. nys ,.q,, sepnjouy) suid jamop

Burieag ajpaeN 0zG.SL ro "4"N 0Z-..2/1 ‘1NN 207 91621/ | dv |puesbulieag/m aya|dwoy “Jesn ‘ase) 91661 v
18] 197 @7
o11d142s8( "ON Med ‘§9Y uonduoseQ "ON Med ‘Jay uodiiosa(g ON Med ‘Joy




NOISSIWSNVH1 IA08Y G3LvI0T

v

zZv —0=0

W3LSAS ¥01via N3ID-N3L¥VLS J1¥1D313

.



23

(AW3H-00130) ¥31v3A 3DIAHIS HOLOW GILINN e
AvO0T1 HNOA LOV.LNOD 3DIAH3S HO4 ,, Mm
-3
uoiie|nsu| AJanieg r44%44} av <
| e
61 .,,2/1 X 0zZ:.v/1 <
BUIWIO PEaIY) 'X8} MBI 06061 L vy h M
. ; {punoig o1 Asaneg) aiqen 8e1zzL v4 " m.
{e19adg - INN XaH - ggzeel J9 (ptouajos 03 AJanieq) ayqed v0ociei A E m .
sAd) €0czel a9 Asaieg 06tccl X z W “ M |E
(ALIDINdINIS) wity 66lcct v8 81-,91/G INN"X3H ||n4 100L1L M 9 m m M
NN Buipm cvogLL VA4 .8L/G 1aysep %007 L000CL A z W w U._
/L 13USEM 007 £000eL AV .:w—\m ‘Jaysem uleyg 20061, n > AN o
Hog .r. veieel XV | B| ,.p/€ x 81-91 /G 'Malasde) xan £1050L 1 o
1950819 AJanieg 128041 MY Jauaryb | 1jag 20LLG1 S - z
: asng di|p ggleci i\ 0Z-., /L IN"XaH |ing G00L1LL H .“Ov..
.91/6 ‘| Jaysem 3307 60SLeL nv Wb/ ‘A8ysepm 34007 £€000cL (o] A
«C/L X ¥2-01L M35 PH'PY So0vLL 1v Bi ,,v/€ X 0C/1 ‘Maidsde) xaH 0€050L d Nnv X
0L "ON “1X8 "Jaysep 5007 €00L2L SV 13xe.g vSey9l N S z
SABI /M UOUMS JaLIeIS lozzzl | uv ioejnbay sbeyon | L, e6122L | W || 3 w
Youmg Arajeg NN AAAL ov /Ll X81-,,91/G' Maldsde) “xaH 61050L 7 @ b
(Punoic) 0} punoIn)) anm Lrieel dv 8L - .,91/G INN "X3H 1IN L00L1LL A v 2 w ® @
ZE-0L “INN *XaH (1N LOOLLL NV .91/G ‘18ysep 207 1000ZL r T 9 T
dWV 0T ‘asn4 zL1ZeL WY 61 ,,p/€ x 81-91/G'Ma10sde) ‘xaH 8v0GiL | H o a I
J913Wwy LE12Z21 v . 91/G "18Ysep 007 t0002¢L 1) >
0Z-..p/1L "IN "X8H |Ind S00L1L AV Ajquassy 1oddng vg9LGL | - 4 b N
piousjog 9Lceet rv s 38 A A TA] 3
di|3 paadg €L099L |~ HV aliM Ul Bay ovtect a
Ajquassy ssauieH 9G6Zv91 ov 13A0Q |eulwla £2022!1 o) x =z
(a1qe) Jo1esauaD)) dwe| aim g6lect 4v 2(qe) Helg Jojeiauay gieeet g " ﬂ profi =
uolejnsuj juej jang gvicel 3v iojelauaL) - JOIOWN «n JECCCL A4 W .Rl m a W
g o=
707 197 &
' uonduosaqg ‘ON Hegd ‘Joy uo3disosa(l. . ‘ON Med Jay

WILSAS 0L VYA zw@a@whﬁ@hm\ J18LI373



24

I REAR_LIFT. DRAW BAR GROUP

Ref. Part No. Description Ref. Part No. Description
Let. Let.
A 154209 Lift Lever Quadrant AE 167701 Latch Rod
B 1567620 Lift Lever Bearing AF 722001 Cotter Pin, 3/32"" x 3/4"
C 705031 Hex. Cap Screw, 3/8"-16 x 7/8" AG 154226 Spacer
D 705016 Hex. Cap Screw, 3/8"-16 x 1 1/4" AH 152006 Spring
E 720002 Lock Washer, 3/8" Al 1564227 Thumb Button
F 157620 Lift Lever Bearing AK 156209 Handle Grip
G 705031 Hex. Cap Screw, 3/8'"-16 x7/8" AL 153058 Pin
H 720002 Lock Washer, 3/8” AM 8161045 Spring Clip
J 157640 Lift Shaft Assemlby AN 164284 Arm Assembly
K 157624 Set Collar AP 705039 Hex. Cap Screw, 7/16"-14 x 1 1/2”
L 713503 Set Screw, 5/16"-18 x 5/16" AQ 719001 Plain Washer, 3/8"
M 164304 Arm Assembly AR 721601 Lock Washer
N 154216 Lift Shaft AS 717022 Full Hex. Nut, 7/16""
1P 157695 Set Collar AT 705041 Hex. Cap Screw, 7/16”7-14x 1"
Q 154362 Pivot Bar Assembly AU 720006 Lock Washer, 7/16"
R 719001 Plain Washer, 3/8" AV 154202 Draw Bar Assembly
S 705047 Hex. Cap Screw, 7/16"-14 x 1 3/4” AW 705042 Hex. Cap Screw, 7/16""-14 x 1 1/4"
T 717510 Hex. Nut, 3/8"-16 AX 720006 Lock Washer, 7/16"
U 8021010 Set Collar AY 715018 Hex. Cap Screw, 1/4”"-20 x 5/8"
Vv 713503 Set Screw, 5/16"-18 x 5/16" AZ 720003 Lock Washer, 1/4"
W 157625 Front Lift Lever Assembly BA 717005 Hex Nut, 1/4-20
X 157120 - Key BB 164285 Pulley Guard Assembly
Y 713502 Set Screw, BC 157091 Pull Bar
Z 157696 Lift Lever Assembly BD 165037 Round Head Pin
AA -157652 Key BE 8161045 Spring Clip
AB 713502 Set Screw, 5/16"'-18 x 1/4” BF 164288 Spacer
AC 157700 Lift LLever Latch BG 720006 Lock Washer, 7/16"
AD 723007 Roll Pin BH 705039 Hex. Cap Screw, 7716'-14 x 1 1/2"




SEAT AND FENDERS

FOR MODEL 3210

ORDER BY PART NUMBER-

Ref. Part
Let. No. Description
A 156203 Seat Assembly
B 166111 Seat Deck Assembly
C 164029 Seat Deck Bracket, Front
D 717510 Hex. Locknut, Full, 3/8”-16
E 705016 Hex. Head Capscrew, 3/8"-16 x 1-1/4"
F 159085 Cushion Connector, Front
G 164145 Spring Clip
H 720001 Lock Wagher, 5/16”°
J 717001 Hex. Nut, Full, 5/16°*-18
K 705012 Hex. Head Capscrew, 5/16'’ 18 x 5/8”’ 1g.
L 720001 Lockwasher, 5/16%
M 717001 Hex. Nut, Full, 5/16°-18
'N 705012 Hex. Head Capscrew, 5/167’-18 x 5/8%" 1g.
P 720001 Lockwasher, 5/16"
Q 719006 ‘Plain Washer,i1/4%




26

POWER LIFT GROUP

. NNECTING HOSES e, m N
NOTE: REMOVE PLASTIC CAPS BEFORE CO. ¢ gff

- ]

B—— CAP-FITTING 157249

_FOR SHIPPING ONLY

157249 CAP-FITTING
FOR SHIPPING ONLY

AN
\
\‘ \\
[
!
/
/
7/
ORDER BY PART NUMBER
Ref. Part No. Description Ref. Part No. Description
Let. Let.
A 164277 Fitting AA 157407 "0’ Ring
B 187210 Hose Assembly AB 157405 “O" Ring
C 157211 Hose Assembly AC 157444 “0" Ring
D 157236 Cylinder Assembly ) AD 157445 Ball
E 157228 Side Bar AE 157446 Pin Cam
F 720001 Lock Washer, 5/16" AF 720003 Lock Washer, 1/4"
G 717001 Full Hex. Nut, 5/16'"-18 AG 157448 Spring
H 157225 Pin AH 157449 Cage
J 722009 Cotter Pin, 1/8"' x 3/4"" Al 157450 Drive Gear Assembly
K 157194 Ram Bracket Pin AK 157451 Dowel Pin
L 157001 Ram Bracket AL 157452 Front Cover Assembly
M 7056052 Hex. Cap Screw 7/16-14 x 2 1/4"* AM 157453 Back Cover Assembly
N 720006 Lock Washer, 7/16" AN 157454 Driven Gear Assembly
P 157433 Heat Shield {for service only) AP 1567455 Bolt
Q 157434 Gasket AQ 157456 Center, Section Machined
R 157435 Wear Plate AR 157457 Relief Valve Assembly
S 187436 Seal ‘ AS 157459 Screw
T 157437 “Rotary Seal AT 157460 Screw
U 157438 “0" Ring AU 157462 Filler Cap Plug
\Y 157439 “0" Ring AV 157463 Drain Plug
w 157404 “0" Ring AW 157464 Inlet Nipple
X 157441 Stat-O-Seal - AX 157465 Inlet Elbow
Y 157442 Shaft Drive Key AY 157461 Tank Assembly
2 157406 0" Ring AZ 719006 Flat Washer, 1/4"




"POWER LIFT GROUP

POWER LIFT GROUP

Ref. Part No. Description Ref. Part No. Description
Let. Let.
A 1567587 Pump Support Assembly T 713503 Set Screw, 5/16''-18 x 5/16"
B 1567428 Angle Bracket U 157230 V" Belt
C 718033 Hex. Nut, Whiz Lock, 5/16""-18 \Y 1567484 Drive Puiley
D 709002 Machine Screw, Flat Hd., 3/87-16 W 157233 Pivot Bar Assembly
x 11/4” ‘ X 705007 Hex. Cap Screw, 5/16"-18 x 1"
E 157199 Quadrant Y 157245 Hose Clamp '
F 715057 Hex. Cap Screw, 1/4""-20 x 3/4" Z 705021 Hex. Cap Screw, 1/4"-20 x 1"
G 720003 Lock Washer, 1/4" AA 718035 | - Nut, Whiz-Lock Flange, 3/8"-16
H 717005 Full Hex. Nut, 1/4"7-20 AB 157620 Lift Lever Bearing
J 719006 Plain Washer, 1/4"" AC 705031 Hex. Cap Screw, 3/8"-16 x 7/8"
K 157204 Stop Plate AD 720002 Lock Washer, 3/8"
L 157205 - Spacer AE 1567621 Lift Shaft Assembly
M 157200 Lever Assembly AF 157624 Set Collar
N 157206 Latch Rod AG | 157242 Decal
P 722016 Cotter Pin, 3/32"" x 5/8" ' AH 157625 Front Lift Lever Assembly
Q 157207 Spring , Al 157120 Key
R 157208 Connecting Link AK 157232 Film
S 157430 Pump Pulley V

INSTRUCTIONS FOR ADJUSTING HAND LEVER AND FLOAT STOPS OF QUADRANT ON POWER
LIFT UNIT '

Attach pump to pump support assembly No. 157587.  Then attach support assembly to fuel tank and steering post
support. Attach lever with connecting link to valve spool shaft.

Place the lever No. 157200 with the latch rod No. 157206 in the exact middle of the two hex. cap.screws ""F’’ located
in the quadrant No. 157199. This is done by adjusting the angle bracket No. 157428 and quadrant No. 157199 up or
down on the support No. 157587. Tighten the capscrews securing the bracket and quadrant to the support.

Move lever to most extreme positioh {(front or rear). Bring stop plate ub so notch is striking rod No. 157206 and secure
capscrew ''F’’ furthest from handle. Repeat procedure to the other stop plate. : ’ S

Check rod No. 157206 in both positions. This rod is not to have ANY FREE MOVEMENT when in front or rear float
position. Excessive play at this point increases back pressure on the pump and may cause overheating of the pump. If
pump is moved to lift position (front or rear) and then drops the ioad before entering float position, readjust the hand
lever to center of quadrant as descyibed above. Qil lever and rod to insure free movement.

The boits holding the pump and tank together should be checked and tightened to torque or 50-60 INCH POUNDS.

21




2

POWER LIFT GROUP

ORDER BY PART NUMBER

- 157218 GUIDE CYLINDER END ASSY.
Consists of
- 166216 - “O" Ring

- 1567220 - Bushing (not serviced separately}
- 157214 - Stud

- 157212 BASE CYLINDER ASSY.

Consists of
- 157216 - “O" Ring

- 717016 - Nut, Hex, Jam
- 157214 - Stud

Ref. Part No. - Description Ref. Part No. Description

Let. Let.

A 157212 Cylinder Base Sub-Assembly K 157216 “0" Ring

B 157213 Cylinder Base L 1567670 0" Ring

Cc 157214 Stud Bolt, 5/16"-18 x 7/8" M 157222 Yoke & Rod Sub-Assembly

D 157215 Bolt Eve N 157223 Yoke

E 717016 Jam Hex. Nut, 1/2"-20 P 157224 Piston Rod

F 157217 Cylinder Q 167226 Piston

G 157218 Sub Assembly Guide R 157668 0" Ring

H 167219 Cylinder End Guide S 717009 Full Hex. Nut

J 157220 Sushing :
CAUTION

IT IS VITALLY IMPORTANT THAT THE HYDRAULIC FLUID AND ALL
INTERNAL PARTS OF THIS UNIT BE KEPT COMPLETELY CLEAN AND
FREE OF FOREIGN MATTER OF ANY TYPE.

USE UTMOST CARE IN ADDING OR CHECKING FLUID AND IN PER-

FORMING ANY SERVICE ON INTEGRAL PARTS.

part must be carefully washed and dried before re-using.)

REMEMBER-HYDRAULICS DEMAND CLEANLINESS

(For instance if a fitting or other part is dfopped on a contaminated surface, the




POWER TAKE-OFF

Ref. Part No. Description Ref. Part No. Description
Let. » Let.
A 157675 Bracket, P.T.0. Ass'y. AG 159124 Washer, Special
B 157678 Bearing, Roller AH 717525 Elastic Stop Nut, 5/16" - 18 N.C.
C 157679 Bearing, Roller AJ 163103 Spring
D 727001 Grease Fitting AK 8191022 Set Collar
E 161080 Stop Belt AL 713001 Cup Pt. Sq. Hd. Screw Set, 1/4"-20
F 405007 _ Hex. Hd. Cap Screw, 5/16"' - 18 N.C. N.C. x 3/8" Lg.
70T g 05007 AM | 164302 Rod Guide Ass'y.
G 719002 Plain Washer, 5/16" AN 717510 Full Lock Hex. Nut, 3/8”-16 N.C.
H 720001 Lock Washer, 5/16" AP 157690 Clutch Lever Ass'y, P.T.O.
J 717001 Full Hex. Nut, 5/16"' - 18 N.C. AQ 122005 Knob, P.T.0.
K 154233 Rod Pivot, 5/8" Dia. x 6 - 13/16"* AR 106771 Stud
L 722007 Cotter Pin AS 720002 Lock Washer, 3/8"
M 1567680 Pulley AT 717003 Full Hex. Nut, 3/8"-16 N.C.
N 157681 Shaft, P.T.O. AU 719002 Plain Washer, 5/16"°
P 157332 Key, Hi-Pro AV 717524 Stop Center Lock Jam Nut, 3/8"-16
Q 713502 Cup Pt. Skt. Hd. Screw Set, 5/16” 1 AW 1567694 Puliey '
18 N.C.x 1/4” Lg. AX 8061081 Key
R 118252 Washer AY 164152 Guard Belt
S 157682 Pulley, P.T.O. AZ 705005 Hex. Cap Screw, 3/8"-16 N.C. x 1"
T 713503 Cup Pt. Skt. Hd. Screw Set, 5/16" BA 719001 Plain Washer, 3/8"
18 N.C. x 5/16"" Lg. BB 720002 Lock Washer, 3/8"
U 1567332 Key, Hi-Pro BC 717003 Full Hex. Nut, 3/8"-16 N.C.
2 157683 “V' Belt, P.T.0. BD 157050 Guard Belt Support, 3/16" x 1 1/4"
W 164241 idler Lever Ass'y. ‘ x57/16" Lg.
X 164268 Idier Pulley BE 705007 Hex. Cap Screw, 5/16"-18 N.C. x 1"
Y 719002 Plain Washer, 5/16" BF 720001 Lock Washer, 5/16"
z 705016 Hex. Cap Screw, 3/8" - 16 N.C. x BG 717001 Fuli Hex Nut, 5/16"-18 N.C.
; 1-1/4" ‘ BH 164155 Handle Ass'y.
AA 164244 Spacer : BJ 164279 Spring Tension Rod
AB 1567288 Retaining Ring ’ BK 705017 Hex. Cap Screw, 5/16"" 18 N.C. x 3/4"
AC 717510 Full Lock Hex. Nut, 3/8°' - 16 N.C. BL 717511 Full Lock Hex. Nut, 5/16"-18 N.C.
AD 157262 Spring, Tension BM 157273 Stud
AE 1567684 Rod Guide Ass’y. BN 720006 Lock Washer, 7/16"
AF 719002 Piain Washer, 5/16" BP 717519 Full Lock Hex. Nut, 7/16"-14 N.C.

29




30

VARIABLE SPEED PULLEY

CLUTCH — BRAKE & BELT ADJUSTMENT

The variable speed mechanism is adjusted at the factory under
“no load” conditions, In most instances, this adjustment should
provide satisfactory operation. If, however, under load or after the
“hreak-in™ period. erratic or improper operation is noted, follow
the procedures outlined below to make the necessary adjustments.

NOTE

All Adjustments Require The Variable
Speed Lever To Be Placed in The “"High*
Or “Low’ Position. Carefully Observe
Which Position The Variable Speed Lever
Should Be Placed In Before Making Each
Adjustment. DO NOT ATTEMPT TO
MOVE VARIABLE SPEED LEVER WHEN
ENGINE 1S NOT RUNNING OR WHEN
CLUTCH PEDAL IS DEPRESSED.

CHECK THE FOLLOWING ASSEMBLY ADJUSTMENTS:

1. Cheek bolt and locknut holding arm assembly to rocker arm.
(See No. 1), (This adjustment to be made in *“High” speed position).
2. Check for proper clearance on front belt guard.  (See No. 2).
(This adjustment to be made in “High™ speed position).

3. Checek for proper clearance of idler pulley belt stop. (See No. 3).
(This adjustment to be made in “Low’ speed position).

1. Check for proper clearance between the nuts on the clutch rod
and the sel collar. (See No. 4). (This adjustment to be made in
“Low™ speed position).

3, With variable speed lever in the “Low™ speed position. the belt
in the large. rear pulley should be approximately 1/8” below the
top of the pulley. (See No. 5).

6. Cheek brake badjustnu‘nl. (See No. 6). (This adjustment to be

made in “Low™ speed position).
OPERATING INSTRUCTIONS

1. Do not attempt to move variable speed lever when tractor engine
ix not running or when cluteh pedal is depressed.

2. Insure that parking brake is fully disengaged before placing trac-
tor in motion.

3. Oceasionally cheek and remove foreign objects and debris from
variable speed belt and palless.

GEAR RANGE AND SPEED SELECTIONS

1. To obtain the most desirable results with various attachments on
the Sovereign Tractor, it is recommended the tractor engine be oper-
ated at 3/4 to full throttle setting,

2. When operating attachments such as the 10” Plow, Spring Tooth
Harrow or Cultivator, which place a heavy draw-bar load on the
tractor, it is preferable to operate tractor in I or I speed rather than -
III speed, low range.

BELT SLIPPAGE

if bclt.slippago is noted. check the following:

1. Check to insure the parking brake is fully disengaged.

2. Check No. 4 under Assembly Adjustments.

3. Check No. 5 under Assembly Adjustments.

4. On early production models the Spring No. 159106 is normally
in the top hold. If less spring tension is desired, move spring to next
lowest hole of pivot lever assembly. Less tension can be used when
mowing on level terrain and if clutch pedal is found to be uncom-
fortably hard for the operator to depress. (See Figure 2). Greater
belt tension is necessary to prevent variable speed belt from slipping
when tractor and attachment are under heavy load. A slight chatter-
ing of the variable speed belt on the pulleys will be noticeable until
the belt loses its stickiness and becomes smooth,

On later production models no further spring adjustmvnt\‘.
necessary,

LUBRICATION

If sliding pulley halves stick. lubricate bushing on which pulley
rides lightly with a few drops of oil. Excessive lubrication will tend
to colleet dirt and dust and tend to hamper operation. Alzo lubri-
¢ate all clutch and brake lever pivot points and all places where pull
rods or links join levers,



ARM ASSEMBLY

164075
ROCKER ARM

TO CHECK ADJUSTMENT NO. 1 THIS BOLT
MUST BE TIGHT. REMOVE BELT AND PRO-
CEED AS INDICATED BELOW.

PLACE VARIABLE SPEED LEVER IN “HIGH
SPEED POSITION”. PUSH ROCKER ARM NO.
164075 AS FAR FORWARD AS POSSIBLE SO
INSIDE HUBS OF BOTH PULLEY HALVES, AT
BEVEL GEAR HOUSING, ARE AGAINST EACH
OTHER. REPLACE THE 3/8” NUT AND TIGHT-
EN SECURELY. REPLACE THE BELT AND
BELT GUARD.

NOTE: WHEN VARIABLE SPEED
LEVER IS IN HIGH POSITION,
NUTS MUST NOT TOUCH ROD

GUIDE. l@ Ewg"
CLUTCH ROD
ADJUSTMENT ROD GUIDE LOW SPEED =
159106
SPRING

@ 1/8" RECESS /

NOTE: THIS DIMENSION ISCOR-
RECT FOR NEW BELT. OLDER
BELTS MAY RIDE HIGHER IN
PULLEY. '

IDLER PULLEY
BELT STOP

INTERMEDIATE SPEED

;

HIGH SPEED

FRONT BELT GUARD
3/16" CLEARANCE
BETWEEN BELT &
GUARD

O

IF BELT RIDES TOO HIGH, TURNBUCKLE
SHOULD BE TURNED UP TOWARDS CENTER
OF TRACTOR. |IF BELT RIDES TOO LOW,
TURN IN OPPOSITE DIRECTION. TURNBUCK-
LE SHOULD BE INSTALLED WITH GROOVE
TOWARDS FRONT OF TRACTOR.

TIGHTEN THE ADJUSTING NUTS ON‘THE
BRAKE BAND ASSEMBLY UNTIL A CREEPING
MOTION OF THE BELT IS OBTAINED WHEN
THE ENGINE IS RUNNING AND THE CLUTCH
AND BRAKE PEDAL IS DEPRESSED. WHEN
CREEPING MOTION OF BELT IS OBTAINED,
BACK OFF ON NUTS UNTIL CREEPING MO-
TION STOPS. TO PREVENT POSSIBLE INJURY
DO NOT ATTEMPT THIS ADJUSTMENT WHILE
ENGINE IS RUNNING. ADJUSTMENT SHOULD
BE MADE IN A NUMBER OF SMALL ADJUST-
/MENTS WITH ENGINE STOPPED, THEN START
AND RUN "ENGINE TO CHECK ADJUSTMENT.

31




32

VARIABLE SPEED PULLEY

BEVEL GEAR SHAFT
AN

TORQUE TO 50 FT. LBS.

Ref. Part Ref, Part
Let. No. Description Let. No. Description
A 164166 Pulley-Half Assembly AJ | 164124 Quadrant
B 164301 Pulley-Half & Bushing Assy. AH | 164101 Arm Assembly
Cc 725504 Key - AK | 164171 Pulley-Half Assembly
D 164067 Driven Slide Spacer AL | 164300 Pulley-Half & Bushing Assy.
E 164181 Washer AM | 164174 Spacer
F 164068 Spacer AN { 164175 Stop Washer
G 164066 Pins AP | 164173 Slide Spacer (Teflon Coated)
H 164211 Retainer Ring/Bearing Assembly AQ | 153058 Pin
Jd 717517 Hex Jam Nut, Lock AR | 717001 Hex Nut, 5/16"-18
‘K 164157 Variable Speed Bracket AS | 164080 "y Belt
L 705031 Hex Capscrew, 3/8"-16 x 7/8" 1g. AT | 164082 Belt Guard
M | 720002 Lock Washer, 3/8" AU | 703004 Carriage Bolt, 3/8"-16 x 8/4" lg.
N 717003 Hex Nut, 3/8"-16 AV | 720001 Lock Washer, 5/16"
p 719001 Plain Washer, 3/8" AW | 705012 Hex Capscrew, 5/16"-18 x 5/8" lg.
Q 164035 Transmission Fork Assembly AX | 164083 Idler Pulley
R 164069 Special Screw AY | 164190 Idler Belt Stop
S 717510 Hex Nut, 3/8'-16 Lock AZ | 164084 Idler Lever Assembly
T 164070 Pivot Pin BA | 118240 Retaining Ring
U 164071 Spacer BB | 154177 Spacer
v 164072 Turnbuckle Body BC | 705006 Hex Capscrew, 3/8'"-16 x 2" lg.
W 164073 Eyebolt, R.H. BD | 719002 Plain Washer, 5/16”
X 717010 Hex Nut, 3/8'-24 BE | 705018 Hex Capscrew, 5/16"-18 x 1-1/2" 1g.
Y 164074 Eyebolt, L. H., BF | 164125 Spacer
Z 164176 Spacer BG | 164088 Clutch Link
AA | 164033 Bevel Gear Housing Fork Assy. BH | 722001 Cotter Pin
AB | 164075 Fork, Rocker Assy. BJ | 164097 Lever Assembly
AC | 715077 Screw, Taptite, 1/4"-20 x 5/8" BK | 164180 Handle
AD | 164106 Belt Guard Assembly BL | 164123 Link
AE | 164078 Rod BM | 164128 Film Quardrant
AF | 705016 Hex Capscrew, 3/8'"-16 x 1-1/4" lg. BN | 164130 Film Instruction
AG || 164105

Spacer ]’7757 'l




FRONT COUNTER WEIGHT . . MFR. NO. 223

REAR COUNTER WEIGHT . . MFR. NO. 182
WEIGHT (USE WITH 182) . . . MFR. NQ. 045
WHEEL WEIGHT . . . . . . MFR.NO.536

8023003
WHEEL WEIGHTS
\

. 702021
LLONG BOLTS

717006

' \
%@ SHORT BOLTS
715050
536

LONG BOLTS
713003 -
SCREW
8161045 | TTT————-—>—
CLIP | 14154387
| WEIGHT ASsY.
N 8152010 8161045 [/
v WEIGHT i
= 154322
B WEIGHT ASSY
5 118053 /
~ oy PIN 107143
8161045 ), ROD
~cup ) 118053
‘ PIN LONG
156306
182 & 045 223 PIN SHORT

REAR LIFT KIT Mfrs. No.622

722006 Cotter Pin

" \ 164122  Lift Rod

157631 Adj. Yoke

167671  Rear Lift Assembly N 722006 Cotter Pin ‘ \
| i ﬂwnzs Pin




34

42"SNOW PLOW & DOZER
MFR'S. NO. 179

When using this blade with the Model 725, a #107046 Lift Rod
is required in place of the #107086 Rod furnished with the blade !

#990182

#990045

#990179

PACKING

The 42’’ snow plow and dozer comes packed
complete in one bundle.

ASSEMBLY

Attach push bar (11) toblade (1) using king pin
(9) and install a spring clip through the King
pin. Attach the front lift rod (13) to the push
bar as shown. Drop the pivot pin (8) thru the
blade assembly bracket and push bar.

ATTACHMENT

'To attach the 42’° snow plow and dozer to the
LANDLORD Riding Tractor, all that is re-
quired is to connect pins (12) to the tractor
front hitch and safety clip (10); and to connect
the front lift rod (13) to the tractorslift arm.

OPERATION

Alternate holes are provided to permit adjust-
ment of the shoe assemblies (6) for raising

or lowering the blade when cleaning gravel
drives or walks. When cleaning concrete it
is desirable to allow the blade to scrape the
surface. -

The angle of the blade is adjustable to permit
plowing to the left or right by moving pivot pin
(8) to the desired hole in the blade mounting
bracket.

For ease of lifting equipment, it is well to
use the counterweight (990182) and additional
weight (990045) when using the 42°’ snow plow
and grader onthe LANDLORD Riding Tractor.
These counterweights are mounted on the rear
lift assembly.

When using this equipment it is recommended
that chains and wheel weights be installed on
the tractor. Loose mounting of the.chains
will make them self-cleaning.



42" SNOW PLOW AND GRADER

Fig. No. 12 {— Order by Part Number
Reference
Letter Part No. Description
A 107049 Push Bar Assembly
B 1070417 Blade Assembly, 42"
C 8181008 Pin, King, 1/2" dia. x 2-1/2" 1g.
D 107143 Rod, Front Lift ' '
E 107024 Shoe Assembly
F 8181003 Pin, Pivot
G 118053 Pin
H ' 106788 Clip, Spring ,
J 702002 Bolt, Carriage, 3/8" - 16 N.C.x 1" Ig. ~
K 702003 Bolt, Carriage, 3/8" - 16 N.C. x 3/4" 1g.
L 1720002 Washer, Lock, 3/8" o ’
M 717003 Nut, Hex., Full, 3/8" - 16 N.C.
N 107045 Plate, Wear ' '

35




42" GRADER BLADE
Mér’'s. No. 237

// Lift Lever

T —

3/8" Hex Capscrew —%

AN
Lift Chain

The 42" Grader Blade is attached to the tractor as shown in the above illustration
‘by following the sequence of steps as outlined below.

1. Position the grader blade under the tractor so that the draw bar assembly
may be connected to the front hitch brackets of the tractor. Secure in place
with 2 pins and spring clips.

. 2. Attach theliftlever to the liftarm of the tractor as shown, placing 2 plain
washers between the lift lever and lift arm. Fasten securely with a 3/8"
hex head capscrew and lock nut.

3. Attach the lift chain and links to the lift lever with a pin and spring clip so
that the blade can be lifted high enough to clear the ground when transport-
ing from one location to another.

4. When desired, the blade may be angled to the left or right by removing the
pin and spring clip from the center hole in the hitch assembly. Lock the
blade in desired position by replacing the pin and spring clip when the al-
ternate holes in the hitch assembly line up with the hole in the draw bar.




42" GRADER BLADE

Order by Part Number

Ref.

I“Order by Part Number

Part Description Ref. Part Description
Letter No. Letter No.
A 107056 Blade, Grader, 42" R 719001 Plain Washer, 3/8"
B 107058 Hitch Assembly S 720002 Lock Washer, 3/8"
C 107062 Draw Bar Assembly T 717003 Nut, Hex, Full, 3/8"-16 NC
D 118053 Pin U 107031 Chain
E 8161045 Spring Clip Vv 108199 Link
F 8181008 Pin w 705005 Capscrew, Hex Head,
G 8021024 Spring Clip 3/8"-16 NCx 1 1/4" 1q.
H 705056 Capscrew, Hex Head, X 717510 Nut, Hex, Full, Lock,
5/8“-11 NC x 3 " Iq. 3/8"-16 NC
J 720005 | Lockwasher, 5/8" Y 153058 | Pin
K 717004 Nut, Hex, Full, 5/8"-11 NC Z 8161045 Spring Clip
L 705055 | Capscrew, Hex Head, AA 108198 | Lever
5/8"=11 NC x 2" lg AB 705016 Capscrew, Hex Head,
M 720005 | Lockwasher, 5/8" = : 3/8"-16 NC x 1 1/4" 1q.
N 717004 Nut, Hex, Full, 5/8*-11 NC AC 719001 Plain Washer, 3/8"
P 107057 Link ’ AD 717510 Nut, Hex, Full, Lock,
Q 705005 | Capscrew, Hex Head, 3/8"-16 NC
3/8"-16 NC x 1 1/4" 1g. AE | 121210 | Flat wWasher, 1-1/16"

/

37




38

46” DOZER BLADE
Mérs. No. 356

CLUTCH HAMOLE BRACKET

'~
A5

i !
- Y

\ ' T = .

Mfrs. No. 182 & 045 TIRE CHAINS

WHEEL WEIGHTS
L ONG BOLTS

SHORT BOL TS

Mtrs. No. 046

The 46’ Snow plow and Dozer blade can be used with
out any weights or chains. HOWEVER, by using these
items, plowing and dozing will be done more effectively
and efficiently.

Using the rear counter weight (Mfg. # 182 with # 045)
will ease lifting of the front mounted attachments.
This is mounted on the rear lift assy. Using wheel
weights (1 or 2 on either side) will provide more
traction. By adding chains with the wheel weights
additional traction will be experienced. Loose mount-
ing of the chains will assist in their self cleaning.

OPERATION

There are five operating positions for this blade.
The position can be changed by the operator without
leaving the seat. Turn the control rod clockwise to
unlatch the blade. Push or pull rod to the desired
position. For ease of changing positions, raise blade
slightly from the ground.

By adjusting the shoe assembly, various blade heights
can be achieved. Increased height adjustment can be

done by adjusting the stop pininthe lift lever quadrant.

If the blade is used with the Hydralic unit, front or rear
float position can be utilized. Using the front float
position will provide a downward pressure on the blade.
Rear float will give an upward pressure. HOWEVER
in either position the blade will follow the ground. The
Hydralic Unit can be used for a stationary position
also.

The wear plate is reversable. Whenone side is worn,
remove the bolts turn plate around and reinstall bolts.

LUBRICATION

Lubricate all joints where rods enter holes. Also
lubricate pivot points. Periodiclubricationwill assist
in ease of operation.

PACKING

The 46'' Snow Plow and Dozer Blade comes in one
carton with all necessary hardware.

ASSEMBLY

Attach hitch assembly to blade assembly, using the two
yoke pins and cotter pins provided. Using the two eye
bolts, attach spring from hitchtoblade. Allow 1/2* of
thread to show thru nuts. Attachtotractor as indicated
in Fig. 1 with the two pins and spring clips. Attach
blade direction rod bracket to top screw on right hand
side of the Fuel Tank & Steering Post Support Asser

bly. See Fig. 1. {If this bracket has been installed i

usage with another implement, it need not be removed).
Attach lift rod to tractor lift lever (top Hole) and to
plow. Fig. 1. Insert blade direction rod thru bracket
and attach to hlade. Secure inplace with spring clips.



46" DOZER BLADE

Ref. | Part : e Ref. | Part
Let. | No. Description Let. | No. Description
A 107096 Blade Ass’y Y 720001 Lock Washer 5/16°’
B 107105 Wear Plate yA 717001 "Full Hex. Nut 5/16’’-18
C 702002 ‘Carriage Bolt, 3/8'-16 x 1”’ lg. AA | 107121 Eyebolt _
D 720002 Lock Washer 3/8" AB 717001 Full Hex. Nut 5/16’-18
E 717003 Full Hex Nut 3/8''-16 N.C. AC | 101126 Spring
F 107106 Shoe Ass’y. AD 107122 Push Bar Ass’y
G 719001 Flat Washer 3/8"’ AE 107133 Pivot Pin 5/8’' Dia. x 3-3/8%" 1g.
H 720002 Lock Washer 3/8*’ AF | 722003 Cotter Pin 3/16 x 1-1/4" 1g.
J 705004 Hex. Cap Screw 3/8% - 16 x 3/4’ AG | 107134 Latch
K 107109 Pivot Frame Ass’y AH 723002 Roll Pin 7/32* Dia. x 1*’ Ig.
L 154305 Yoke Pin Ad 107135 Latch Spring
M 722006 Cotter Pin 1/8 Dia. x 1" AK 107136 Latch Rod
N. 107116 Pivot Plate Ass’y AL 722016 Cotter Pin 3/32’" Dia. x 5/8”
P 107118 Pivot Rod AM | 118053 (Hitch) Pin
Q 106687 Bracket AN 106787 Spring Clip
R 107119 Pivot Arm AP 107143 Front Lift- Rod
S 156150 Spacer AQ 106788 Spring Clip
T 705007 Hex CapScrew5/16-18 x 1" 1g. AR | 106131 Fork Ass’y
1 719002 Plain Washer 5/16°* AS 107137 Handle Ass’y
: 720001 Lock Washer 5/16° —_— AT | 705018 Hex. Cap Screw 5/16°'-18 x 1-1/2";
W 717001 Full Hex. Nut 5/16’-18 N.C. AU | 717511 Full Lock Hex. Nut 5/16’'-18
X 107120 Pivot Stud ‘ ’

3




BATTERY INSTRUCTIONS

With proper care this battery should give the long service life built into it.

A battery which does not function properly is not necessarily worn out or defect-
ive. It may only need a good recharge. Therefore, if battery trouble is us-
pected, a full recharge and test by a competent battery man is recommended.

PUTTING DRY-CHARGED BATTERIES IN SERVIGE

Remove wicks or tape covering from vent hole in filler caps. Make sure vent
holes are open so battery gases produced when battery is charging can escape.
I necessary, run a fine wire in vent hole to be sure it is-open and free of all
obstructions.

Fill battery with 1.265 specific gravity electrolyte or acid to proper level or
3/16 inch above plates and separators assuming room, battery, and electrolyte
temperature is 700 - $100° Fahrenheit.

Allow battery to set for 20 minutes. Battery can then be installed but to obtain
best results and maximum capacity, place battery on charge after the 20-minute
setting period at 6 amperes until gravity reading is 1.265 - 1.275, If room,
battery and electrolyte temperatures are below normal a longer charging period
will be mandatory to bring the specific gravity up to 1.265 - 1.275.

WARNING

Under no conditions should battery be filled more than 3/16% over the plates.
We cannot be responsible for damages if this warning is not observed.

CARE IN SERVICE

A hydrometer test of the battery solution should be made monthly. I the specific
gravity tests 1.225 or less, the battery should be removed and thoroughly re~ .
charged. At the same time the solution level should be examined and distilled
water added when necessary to retain the level of 3/16* over the plates.” When
necessary to add distilled water it should always be done just prior to recharging
‘to mix the added water thorougly into the solution. i

When recharging is necessary and user does not have his own charging equipment,
~he should request service station to slow charge the battery at a rate of 4to6
amperes. )

Any collection of grease or any other substance should be kept removed from the
top of the battery and the top keptdry and clean at all times. The battery should
be kept snug in its cradle and not permitted to get loose. If removed for
charging, it should be fastened back in snugly enough to prevent any movement
‘when in use. Vent caps should be kept tight and the small vent holes in top or
side of cap be kept open at all times to permit escapage of gases formed in the
battery. Care should be exercises not to overfill the battery at any time and to
always retain 3/16°’ of solution above the plates.

WINTER CARE'

If battery will not be used during the winter months it should be removed and
stored in a cool, dry place. Any collection of grease or other substance should
be removed from the top of the battery.

The battery must be recharged monthly or whenever the hydrometer reads less
than 1.225. Before reinstalling the battery in the spring, it should always be
given a thorough recharge. ‘ ) . :




